
Kapiti Water Supply
Ranked Options - Technical Report

6th August 2010



Prepared for Kapiti Coast District Council by CH2M Beca

Project Sponsor Pat Dougherty

Project Manager Phillip Stroud

Report Editor Greg Pollock

Contributors Nicky Egyed, Kirsten Mandeno, Andrew Watson,  
Greg Pollock, Nathan Baker, Nikita Bazalo, Phillip Stroud

Acknowledgements Technical Advisory Group

Dam Watch

Wildlands

NIWA

Nimmo Bell

Approved for release by Andrew Watson

Kapiti Water Supply  //  6th August 2010

© CH2M Beca 2009 (unless CH2M Beca has expressly agreed otherwise with the Client in writing). This report has been prepared by CH2M 

Beca on the specific instructions of our Client. It is solely for our Client’s use for the purpose for which it is intended in accordance with the 
[...]
100 year low flow 1 481 530 

 

Table 2-8: GWRC Waikanae River at WTP Flood Flows 

Return Period 
(Year) 

Average Annual 
Probability (%) 

Flow (L/s) 

2 year flood 50 159,000 

5 year flood 20 212,000 

10 year flood 10 254,000 

20 year flood 5 295,000 

50 year flood 2 348,000 

100 year flood 1 388,000 

Daily mean flows from March 1975 to October 2009 have been obtained from GWRC and analysed.  
The average daily mean flow from this period is 4,770 L/s.  The lowest daily mean flow on record is 
660 L/s, which occurred in April 2003. 

                                                      

8 http://www.gw.govt.nz/waikanae-river-at-water-treatment-plant/show/46 



 

 

CH2M Beca // 6 August 2010 // Page 26
6515959 // NZ1-3264126-24  1.7 

 

2.5.2 Groundwater 

Drilling in the Waikanae area has identified a series of sand and gravel aquifers separated by silt, 
clay and peat aquitards.   

A shallow unconfined aquifer extends to a depth of approximately 30 m; a number of existing 
domestic bores target this aquifer.   

Beneath the unconfined aquifer is the 20-30 m thick Parata aquifer. The Parata aquifer is semi-
confined with unconfined conditions near the ranges and confined conditions near the coast. The 
aquifer consists of sand and gravel separated by silt.  

An aquitard underlies the Parata aquifer. This unit is 5-10 m thick and comprises mainly sand with a 
silt component and minor shell fragments; however a high yielding gravel layer (aquifer) of up to 
3 m thick has been identified within this unit locally. The existing production well K4 abstracts water 
from this gravel layer.  

The deepest of the sand aquifers (the Waimea aquifer) is encountered at approximately 70 m 
depth. The production wells (other than K4) of the Waikanae Borefield abstract water from this 
aquifer. Greywacke basement rock underlies the Waimea aquifer. The thickness of the Waimea 
aquifer is generally unproven but in three of the existing production wells the bed rock has been 
encountered at some 90 m depth suggesting an aquifer thickness of 20-30 m. The Waimea aquifer 
comprises brown and blue gravel with silt and silt-bound gravel layers. This aquifer is considered to 
be semi-confined. 

The general groundwater flow direction is from the foothills (SE) towards the coastline (NW).  The 
horizontal extent of the sand aquifer system varies from about 2,000 m to 5,000 m wide as shown 
approximately in Figure 2-10 (area enclosed by the thick red line).   

The geological and pumping test data available suggests that the aquifers extend to the north and 
south.  Because the soils are alluvial, they will vary from place to place, but further successful well 
sites are expected to be found. The Waimea aquifer is expected to extend offshore to the west 
below the seabed. 



 

 

CH2M Beca // 6 August 2010 // Page 27
6515959 // NZ1-3264126-24  1.7 

 

 

Figure 2-10: Geological map showing extent of the aquifer system 

A simplified mass balance diagram is shown in Figure 2-11. This shows where groundwater is 
coming from and going to. 

 

GWI: Inflow from ranges in east GWO: Outflow to sea 

SWO: Outflow to rivers and streams SWI: Inflow from Waikanae River 

ABS: Abstraction R: Rainfall recharge 

Figure 2-11: Groundwater Mass Balance 



 

 

CH2M Beca // 6 August 2010 // Page 28
6515959 // NZ1-3264126-24  1.7 

 

The Waikanae Borefield comprises 9 bores in the Waikanae area, although only 6 of the 9 bores 
are used for production and connected by a pipeline to the Waikanae WTP.  These 6 bores are 
named K6, K5, K4, Kb4, K10 and K13.  The other 3 bores are named Kb7, K12 and TW2.  The 
borefield was commissioned in October 2005 and has been used for supplementary supply on a 
number of occasions of varying duration since then.   

2.6 Water Quality 

2.6.1 Waikanae River 

The Waikanae River water quality is monitored on a monthly basis by Greater Wellington Regional 
Council, although major ions are not routinely monitored.   

Information about the major ion chemistry of the river is available from the results of NIWA’s “100 
Rivers” program.  As part of this program the Waikanae River at SH1 (1 km downstream of the 
WTP) was sampled on three occasions in 1987 when flow was less than median flow.  The raw 
river water was also sampled at the WTP in June 2003 and December 2005 and analysed for major 
ions.   

The results of analyses of the Waikanae River quality in the vicinity of the WTP from the 100 Rivers 
study, Council’s own sampling and NIWA’s investigations for this project (total of 9 samples) are 
summarised in the following table. 

Table 2-9: Summary of Waikane River Water Quality 

Parameter Units Median Range 

pH  7.4 6.8 - 7.6

Total Dissolved Solids g/m3 56 n/a

Conductivity mS/m 10.2 9.1 - 11.2

Total Hardness g/m3 as CaCO3 19.4 18.6 - 22.0

Alkalinity g/m3 as CaCO3 19.8 16.0 - 21.0

Bicarbonate g/m3 24.0 19.5 - 26.0

Calcium g/m3 4.8 4.5 - 5.9

Magnesium g/m3 1.8 1.6 - 2.0

Sodium g/m3 9.8 8.5 - 12.3

Chloride g/m3 14.9 13.3-18.7

Ammoniacal-Nitrogen g/m3 <0.01 n/a

Dissolved Reactive Phosphorus g/m3 0.0075 0.006 - 0.009

Total Iron g/m3 0.03 <0.02 - 0.06

Total Manganese g/m3 0.0010 0.0007 - 0.0016

 



 

 

CH2M Beca // 6 August 2010 // Page 29
6515959 // NZ1-3264126-24  1.7 

 

2.6.2 Groundwater 

The results of analyses of the groundwater quality from each of the production wells within the 
Waikanae Borefield are summarised in the following table. 

Table 2-10: Groundwater Quality Summary 

Bore – Median 
Parameter Units 

K6 K5 K4 Kb4 K10 K13 

pH  7.8 8.1 7.5 7.9 7.8 7.5

Total Dissolved 
Solids 

g/m3 620 592 320 666 438 1615

Electrical 
Conductivity 

mS/m 112 104 59 123 77 266

Total Hardness g/m3 as 
CaCO3 

155 134 31 176 164 450

Alkalinity g/m3 as 
CaCO3 

249 238 104 184 217 146

Bicarbonate g/m3 301 287 126 223 263 177

Calcium g/m3 38 31 4 45 46 100

Magnesium g/m3 14 14 5 16 12 50

Sodium g/m3 182 174 116 182 95 347

Chloride g/m3 209 183 97 280 113 740

Total Iron g/m3 0.40 0.06 0.06 0.05 0.18 0.12

Total 
Manganese 

g/m3 0.09 0.07 0.15 0.03 0.16 0.50

K4 generally has better water quality than the other bores with respect to dissolved solids and 
hardness, although it does show higher levels of manganese.  Bore K4 is screened at a slightly 
shallower depth than the other bores and is now believed to draw water from a different aquifer 
(Parata). 

Bore K13 has much lower water quality than the other bores, with high levels of ions that contribute 
to median total dissolved solids (TDS) and hardness concentrations that are more than double the 
other bores.  The concentration of total manganese in the water from bore K13 is also much higher 
than the other bores.   

Age dating of the bore water was undertaken by IGNS on samples collected in September 2005.  
All of the wells, except K13, had no tritium indicating a mean residence time greater than 100 years.  

Radiological testing of the bore water was undertaken in 2005, and although the total alpha 
concentration of bores K6 and K13 (and potentially Kb4) exceeded 50% of the DWSNZ Maximum 
Acceptable Value (MAV), the total alpha concentration of the overall water supply (rather than a 
water source) does not exceed 50% of the MAV, and therefore it was not assigned as a Priority 2 
determinand. These results have been discussed with the Ministry of Health Drinking Water 
Assessor and further clarification is required on this interpretation. It is important to note that the 
results show that none of the bores exceeded the MAV and thus there are no health concerns 
associated with this issue. 



 

 

CH2M Beca // 6 August 2010 // Page 30
6515959 // NZ1-3264126-24  1.7 

 

If the Waikanae Borefield is modified and retained as part of the WPR water supply solution, it is 
recommended that further radiological testing be undertaken during preliminary design to further 
investigate the radioactivity of the bore water and confirm its suitability for water supply. 

2.7 Water Treatment  

Once abstracted from either the Waikanae River or the borefield, water is treated at the Waikanae 
Water Treatment Plant (WTP). This section provides an overview of the existing process used at 
the treatment plant to provide treated water to the consumers in the WPR area. This is important, 
because: 

 some of the options being investigated will require treatment of raw water qualities that are 
different from what the existing treatment process can cope with 

 in all cases the plant will require an increase in capacity (to a nominal working figure of 
32,000 m3/day) to meet demand for the next 50 years. 

The following figure (Figure 2-12) provides an overview of the existing treatment plant in terms of 
the treatment process and key elements of the plant.  

In summary, the key process steps in the existing WTP are as follows: 

 River intake: 

– Weir formed of piles and a concrete beam weir crest, and rock riprap 

– Concrete channel on right bank with screened side wall allowing water to flow into pump 
station wetwell 

 Raw Water Pump Station: 

– Reinforced concrete wetwell and vertical shaft; topped by building housing pump motors and 
valves 

– Two (duty/standby) vertical turbine pumps 

 Borefield Pre-Treatment: 

– Potassium permanganate dosing for manganese removal 

– Aeration tower 

 Coagulation / Flocculation: 

– Coagulant dosing (alum or poly-aluminium chloride (PACl)) 

– Mechanical flocculators 

– Polyelectrolyte and powdered activated carbon (PAC) dosing 

 Clarifier: 

– Single 24.5 m diameter reactor clarifier 

 Filters: 

– Four rapid gravity sand/anthracite filters 

– Sequential air scour and water backwash 

 Ultraviolet Disinfection: 

– One (duty only) medium pressure UV disinfection reactor 

 Clearwater / Chlorine Contact Tank 



 

 

CH2M Beca // 6 August 2010 // Page 31
6515959 // NZ1-3264126-24  1.7 

 

 Treated Water (High Lift) Pumps: 

– Six vertical turbine pumps 

 Sludge / Waste Water / Residuals: 

– One sludge thickener (receiving sludge from clarifier) 

– Two filter backwash holding tanks 

– Grit tank 

– Recovery tank from which sludge and waste water is pumped to Waikanae sewerage system. 

 



 

 

C
H

2
M

 B
e

ca
 //

 6
 A

u
gu

st
 2

01
0

 //
 P

a
ge

 3
2

 
6

5
15

9
59

 /
/ N

Z
1

-3
26

4
12

6
-2

4
  1

.7
   

F
ig

u
re

 2
-1

2:
 P

ro
ce

ss
 F

lo
w

 D
ia

g
ra

m
 f

o
r 

th
e 

W
ai

ka
n

ae
 W

at
er

 T
re

at
m

en
t 

P
la

n
t 

 



 

 

CH2M Beca // 6 August 2010 // Page 33
6515959 // NZ1-3264126-24  1.7 

 

3 Methodology 

3.1 Approach 

This section of the report provides the reader with an overview of the multi-disciplinary methodology 
for the concept design development, and the investigations that have been carried out in order to 
undertake the design and costing of the options. 

In Part B of this report, each of the options is described, and this section follows the same 
approach. That is, the methodology for each of the following issues/activities is described: 

 Concept Design 

 Yield 

 Treatment 

 Environmental Assessment 

 Consultation 

 Risk Assessment 

 Cost Estimates. 

3.2 Concept Design 

Concept design for the options has been undertaken by CH2M Beca and Damwatch. The concept 
designs are described in Part B. With regards to the methodology used to produce the designs, the 
main points to note are that each option has involved a multi-disciplinary design team and the 
concept designs have been guided by the design requirements which are described in Section 1.4 
below. 

There have been on-site geotechnical investigations at the Kapakapanui and Maungakotukutuku 
dam sites to better understand the geology of these sites and thereby allow for more confidence in 
the proposed concept designs.  These investigations have involved site walkovers, surface 
mapping, test pitting and drilling.  A summary of the results of the geotechnical investigations are 
included with the detail about the relevant option in Part B of this report.  

3.3 Yield 

Modelling has been undertaken to assess the quantity of water available from both surface water 
and groundwater.   

3.3.1 Surface Water Yield Modelling  

Surface water yield modelling of the six options was undertaken using a daily time-step Excel 
spreadsheet model developed for this project.  The model is known as the “KCWS model”. One of 
the purposes of the modelling was to determine the required storage volumes for the dam and 
storage pond options. The KCWS model is set up to allow the user to adjust parameters (including 
storage capacity) to ensure that demand for water can be satisfied with no shortfall. 

The key inputs to the model were: 

 Flows in the Waikanae River catchment and sub-catchments 

 Water supply demand profile 

 Abstraction rules for the intake to the Waikanae WTP.  



 

 

CH2M Beca // 6 August 2010 // Page 34
6515959 // NZ1-3264126-24  1.7 

 

Each of the inputs is considered in the following sections. 

a. Flow Data 

The Waikanae River is gauged by Greater Wellington Regional Council (GWRC) immediately 
upstream of the Waikanae WTP intake. There are 35 years (1975-2010) of average daily flow data 
available. Short gaps in the flow record were filled by reference to flows in neighbouring catchments 
to provide a complete flow record. 

The KCWS model could have been set to run the whole 35 year period of record at one go, but that 
removes the focus from key periods of drought and/or demand shortfall, as well as significantly 
adding to the size of the model. Therefore, each run of the model covers a period of four years, 
starting on 1st July. Four years was chosen as being long enough to allow the development of multi-
season droughts and their impacts to be assessed on dam refilling and drawdown.  

The next key question is which four year period to use as a basis for modelling that is 
representative and will allow the critical design requirements to be met. Having reviewed the 35 
year record, a key four-year period was identified as being 2002-2006. This period was notable as 
containing the lowest daily flow and longest flow recession. It also contained some drier than normal 
winter conditions, which is an important consideration when considering the re-fill of storage 
reservoirs.  Figure 3-1 shows that the lowest average daily flow of 660 L/s occurred in April 2003 
following a prolonged drought period.  The red line represents the minimum flow level for the 
Waikanae River of 750 L/s as specified in the Regional Freshwater Plan.  Based on GWRC’s low 
flow statistics for the Waikanae River9 a flow of 660 L/s has an Average Return Interval (ARI) of 10 
years. 

0

1

10

100

1000

1 Jul 02 1 Jan 03 1 Jul 03 1 Jan 04 1 Jul 04 1 Jan 05 1 Jul 05 1 Jan 06

F
lo

w
 (

m
3 /s

)

Observed GWRC Minimum Flow (750 L/s)
 

Figure 3-1: Waikanae River flow at WTP (2002-2006) 

                                                      

9 http://www.gw.govt.nz/waikanae-river-at-water-treatment-plant/show/46 



 

 

CH2M Beca // 6 August 2010 // Page 35
6515959 // NZ1-3264126-24  1.7 

 

A requirement of the modelling was to assess the performance of options under the 50-year 
Average Return Interval (ARI) low flow condition. The GWRC website10 provides period of record 
flow statistics for the Waikanae River, including estimates for key low flow events.   The quoted 50-
year 1-day low flow is 517 L/s and the 50-year 7-day low flow is 570 L/s.  Taking a precautionary 
approach GWRC’s figures have been used for the yield modelling, though they are lower than low 
flow statistics calculated previously for Council 11.  

The quoted 50-year 1-day low flow of 517 L/s is 143 L/s (22%) less than the observed lowest flows 
in the 35 year record. In order to model the 50-year low flow, the observed flow recession in early 
2003 was extended through until the end of April, as shown in Figure 3-2. This was achieved by 
removing the two small flood events that occurred around the beginning of April and extrapolating 